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1. Name & Address of Customer : Paharia Minerals i)
2. Material Identification : Fine Aggregate:-M- Sand (1Bag) .
3. Sample Condition when Received : OK.
4. SRF /Letter Reference : SRF Dated 04.04.2018
¢ 5. Source/ Location : - o
| 6. Date of Sample Receipt : 04.04.2018 i | *ﬂ\r
7.  Date of Sample Tested : 04.04.2018 To 06.04.2018 | B
8.  Environmental Conditions : As per IS Code | -
. TEST RESULTS
.| S.No. | Name of Test Method of Test Test Unit
i Result
i 1 | Water Absorption 0.46 %
= 1S:2386 (Pt-111)-1963
2 | Specific Gravity 2.62 -
3 Clay, Fine silt & Fine Dust 1S:2386 (Pt-11)-1963 0.80 ‘.’%

Sieve Analysis

‘ IS Sieve i Method of Test Percentage | Cumulative | Percentage | Requirement as per
i Designations Retained Percentage Passing 1S:383-2016, | ﬂ
(mm) | B Retained Table-9, Zone-11 . %E
10 | 0.00 0.00 100 100 | ||
4.75 . 1.20 1.20 98.80 90-100
2.36 ; 8.93 10.13 89.87 75-100
i i 1S:2386 (Pt-1) 1963
Er 1.18 | 27.60 37.73 62.27 55-90
0.600 10.80 48.53 51.47 35-59
o |
30.53 79.06 20.94 8-30 i
! | :\?
15.33 94.39 5.61 0-10 |, :;;:]g
ik
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This Test Report shall not be reproduced wholly or in part and can not be used as an evidence in the court of law without written approval of

M/S Landmark Material Testing And Research Laboratory Pvt. Ltd.
The results listed refer only to the tested sample and applicable parameters. Endorsement of Product is neither inferred nor implied.

The sample will be stored up to Three months from the date of issue of test report unless otherwise specified.
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